
Position Description Article No. Quantity
  1 Middle part complete 6-14300-1-55 1
  1.1 Saxophone rest 01-89-100-55 1
  2 Hexagon socket head screw M5 x 45 mm 03-02-185-45 3
  3 Foot tube complete 6-82723-1-55 3
  4 Square nut M5 03-08-210-29 3
  5 End cap 01-84-882-55 3
  6 Oval-head screw M3.5 x 10 mm 03-06-134-29 1
  7 Clamping piece with hole R10 complete 6-86645-1-55 1
  8 Knurled screw with logo M6 x 22 mm 01-82-838-55 1
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Spare parts list 

 

14300 Saxophone stand 

 
14300-000-55 - black 
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